| —
-V

SEAT KIT INSTALLATION INSTRUCTIONS
EZGO TXT

BAGH# INSTALL SPECIFICATIONS Qry
’ arm tube ‘
hex bolt 1/4-11/2 4
hex bolt 1/4-21/2 2
B-1 armrest

flat washer 1/4 12

lock nuts 1/4 6

hex bolt 1/4-1 4

in brack

A L nain,beackat B-2 flip flop frame flat washer 1/4 8

triangle plate lock nut 1/4 2

hex bolt 3/8-2 2

back cushi flat washer 3/8 4
- ack cushion B-3 foot plate . : ‘

w fllGplig caizobad spring washer 3/8 2

nut 3/8 2
hex bolt 3/8-11/2 4 ‘

vertical it brack flat washer 3/8 4

- main bracket

supports spring washers 3/8 4
nut 3/8 4 "

hex bolt 5/16-13/4 4

B-5 roof strut flat washer 5/16 8

" grab bar

-—4 foot plate - logidnuts §/16 4 ‘

seat cushion A Back cushion hex bolt 1/4-1 4

BOX 2 -
BOX:1 Seat cushion | self-drill screw | M4.2*30 6

~

INSTALLATION

L
‘

’ﬁ

£

ror

.
\ B
1. Remove all canopy hardware from 4 corners (2 in front and 2 in rear) of vehicle
N canopy. Retain the hardware. You will need them to reattach canopy. *
2. Remove bolts from front seat back. Retain bolts. You will need them to reattach ‘
front seat back. /
3. Remove and retain hardware that holds rear struts to vehicle. Slide out rear struts. «
You will need this hardware later. ‘
4. Remove rear basket hardware. Lift off basket.
\ / WWW.STEELENGGOLFCART.COM / ‘
BN N NN N NN NG N N



SEAT KIT INSTALLATION INSTRUCTIONS m“

EZGO TXT
L]

B

5. Install seat cushion on flipping cargo 6. Use a 1/2” drill bit, remove bag well rivets. Bolt foot plate to Y
bed. Use hardware B-6. the underside of the bagwell and put the vertical supports

. through the extruded bolt and secure. Use hardware B-3. 4

E

D h E 1

|

N

N

ﬁ 7. Set in main brackets and line up holes with ones where basket 8. Install flipping cargo bed on vertical supports
bolts were removed. Remove the access engine cover to tighten  and on main brackets. Use hardware B-2.
k bolts from inside and put back the cover. Use hardware B-4.

£

9. Install arm tubes to flipping cargo bed and foot plate, 10. Install rear roof struts to main bracket, use hardware B-5.

use hardware B-1 (longer bolts on foot plate). Install Install rear seat back to main frame, use hardware B-6. ‘
triangle brackets behind armrest and under foot plate. Attach front seat back to main bracket and reattach canopy.

b |

N 4 WWW.STEELENGGOLFCART.COM / .

W NN N ~ \ N N N N N Mooy M



GRAB BAR INSTALLATION INSTRUCTIONS
FITS ALL STEELENG REAR FLIP SEAT KIT

1. First, install the sponge handle onto the grab bar. Separate the clamp and slot the grab bar into the
opening. Then attach the clamp onto the grab bar angle, use two 1/4-1 3/4 bolts, four washers and two
cap nuts to secure. Y
Tool required: 7/16 socket wrench, 7/16 spanner

[
|
{
\
Y
N
)
.
\
\

2. Install the grab bar assembly on the foot plate by bolting the lower part of it with the brace welded "
below the foot plate. Use two 1/4-1 3/4 bolts, four washers and two lock nuts. Don’t tighten.
Tool required: 7/16 socket wrench, 7/16 spanner w
3. Screw M6 nut to U-bolt all the way down to the last thread. Use U-bolt to attach the bracket on the grab b
bar tube and attach M6 lock nuts on. The correct position of the U bolt should hold the cargo bed as flat
and even. Once position is ok, tighten both lock nuts and nuts. )
Tool required: 10mm spanner
4 . Then tighten the bolts below the foot plate. b
Please refer to below chart to identify your hardware bag# to install grab bar. ‘

Cart Style Hardware Bag# /
EZGO TXT B-7 ﬂ ﬁ 6} TT 8 .
Club Car DS C-8 0000 ©©  — W
Yamaha G14-G22 E-7
Hex bolt 1/4-13/4 | 4 | Clamp 2 | Nutwme 2 I
EZGO RXV R-5
Flat washer 1/4 8 | Bracket 2
Club Car Precedent A-6 Cap nut 1/4 5 | Meore 1 ‘
Yamaha Drive D-7 Lock nut 1/4 2| Locknutme | 2 4
N . WWW.STEELENGGOLFCART.COM / b
V4 . . / .
N W N \ \ " N N NN NN T



